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Kit Contents

AC-DC Power adapter
Power cable (1.8m) North America
Power cable (1.8m) Europe and Korea
1x RJ45-DB9 cable (modem)
2x M4x6 pan head screws
2x M4x28 flat head screws
1x M3x8 pan head screw
1x M3x4 pan head screw
3x tie-wrap
1x cable bracket



DC 19V Out
 To I-Series Display

USB-A out
To I-Series Display

DC 19V  IN
USB-A, x2

Go to www.elotouch.com/support to download user manual.
请访问 www.elotouch.com.cn 获取用戶手册请保留备用

Mount the Elo I-Series Expansion Module
Secure the expansion module to stand or kiosk with included mounting 
screws. The mounting pattern is 100mm x 100mm

Connect the Elo I-Series Expansion Module

RJ45 RS-232

12V Powered 
USB

24V Powered 
USBM4x28mm flat head screws

(2 pcs included)

M4x6 flat head screws
(2 pcs included)


